
44

45

28

52,53

27

26

5

7

1

10

9

3

11

22

23

61

8

4

18

2

34

640

35

17

12

42

33

39

31

32

56

47

31

30

30 65

25

41

50

26

60

59

44

36

17

19

46

24

17

11

5445

64
55 48

15

43

37

20

38

49

57

14

44

14

62

63

35

44 45

13

21

15

16

29

18

31
51

6311

58



1 0C9675 1 LOWER BEARING CARRIER
2 0A5649H 1 ROTOR ASSEM.
3 0A5646H 1 STATOR ASSEM.
4 073159 1 BALL BEARING
5 031971 1 BALL BEARING
6 0C9674 1 UPPER BEARING CARRIER
7 0A6529 4 STUD-STATOR
8 052858 4 M8-1.25 FLANGE LOCK NUT
9 066386 1 BRUSH HOLDER
10 066849 3 M5-0.8 x 16 LG. TAPTITE
11 0A8475 3 SPECIAL LOCK WASHER, M5
12 0C3818 1 GENERATOR TOP HOUSING
13 075234 1 RESISTOR1R 5% 25 WLVG
14 022473 2 ¼”/ M6-FLAT WASHER
15 022097 5 ¼”/ M6-LOCK WASHER
16 055816 1 M6-1.0 x 70 LG. CAPSCREW
17 090141 2 GROUND CABLE
18 0A1658 2 SPECIAL LOCK WASHER, M6
19 074906 4 M6-1.0 x 20 LG. TAPTITE
20 094039 1 CONTROLLER P.C.B.
21 0E9881 1 DECAL, UNIT
22 022129 4 5/16” –M8 LOCK WASHER
23 027756 4 NYLON WASHER
24 086316 1 PANEL SHEET METAL
25 053650 1 4-PIN CONNECTOR
26 0C4258 1 CONDUIT ASSEMBLY
27 075244 1 ASSEMBLY, REMOTE CABLE
28 094071 1 M5-.08 x 110 LG. PPHMS
29 094070 1 SPACER-PLASTIC
30 075476 3 M4-0.7 x 16 LG. CAPSCREW
31 022264 4 #8/ M4-LOCK WASHER
32 065795 1 BATTERY CHARGE RECTIFIER
33 090987 2 M3-0.5 x 12 LG. PPHMS
34 086317A 1 PANEL SUPPORT BRACKET
35 075235 3 M5-0.8 x 30 LG. CAPSCREW
36 082737 4 VIBRATION MOUNT
37 049813 4 M6-1.0 HEX NUT
38 055440 2 M5-08 x 25 LG. HEX HD. CAPSCR.
39 043182 2 M3-LOCK WASHER
40 045771 4 HEX NUT, M8
41 053623 1 C/BREAKER 2.5A.-ON
42 023484S 1 BUSHING
43 083049 1 REGULATOR VOLTAGE
44 022152 5 LOCKWASHER, #10
45 051716 3 M5-0.8 HEX NUT
46 090144 1 C/BREAKER 20A.
47 090145 1 C/BREAKER 30A. ALL UNITS
48 025105 4 #6-32 SCREW W/LOCK WASHER
49 086315 1 PANEL COVER
50 090734 4 M4-0.7 x 12 LG. CAPSCR.W/LOCK-

WASHER & FLAT WASHER

51 022985 1 #6-FLAT WASHER
52 032300 1 FUSE HOLDER
53 022676 1 FUSE AGC-15A.
54 087798 1 SWITCH S.P.D.T. (START-STOP)
55 092113 1 SWITCH S.P.D.T.-(FUEL PUMP)
56 075210A 1 TERMINAL BLOCK
57 0A8475A 1 SPECIAL LOCK WASHER, M4
58 051715 1 M4-0.7 HEX NUT
59 090157 1 DECAL, CB RATING 30A.
60 090156 1 DECAL, CB RATING 20A.
61 074908 2 M5-0.8 x 10 LONG TAPTITE
62 031791 1 CLAMP, HOSE
63 023897 2 #10/ M5-FLAT WASHER
64 0D2724 2 BOOT, ROCKER SWITCH
65 031879 2 WASHER FLAT #4


